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Appendix A.1: Test Results of Maximum output power

SISO Mode_ANT1 for FCC

TestMode Antenna Channel Result [dBm] Limit [dBm] Verdict
5180 16.22 <23.98 PASS

5200 16.30 <23.98 PASS

5240 16.08 <23.98 PASS

5260 17.77 <23.98 PASS

5280 17.48 <23.98 PASS

1A At 5320 16.13 <23.98 PASS
5500 13.90 <23.98 PASS

5580 13.79 <23.98 PASS

5700 16.13 <23.98 PASS

5745 16.71 <30.00 PASS

5785 15.55 <30.00 PASS

5825 17.43 <30.00 PASS

5180 16.14 <23.98 PASS

5200 16.02 <23.98 PASS

5240 15.88 <23.98 PASS

5260 17.56 <23.98 PASS

5280 17.39 <23.98 PASS

11N20SISO At 5320 16.91 <23.98 PASS
5500 13.77 <23.98 PASS

5580 13.68 <23.98 PASS

5700 15.97 <23.98 PASS

5745 16.41 <30.00 PASS

5785 16.80 <30.00 PASS

5825 17.23 <30.00 PASS

5190 17.03 <23.98 PASS

5230 16.92 <23.98 PASS

5270 16.82 <23.98 PASS

5310 16.26 <23.98 PASS

11N40SISO Ant1 5510 12.97 <23.98 PASS
5550 11.70 <23.98 PASS

5670 15.31 <23.98 PASS

5755 16.88 <30.00 PASS

5795 16.99 <30.00 PASS




Appendix A A TUVRheinland®

Priifbericht - Produkte CN23GDAD 002
Test Report - Products Page 3 of 136

SISO Mode_ANT2 for FCC

TestMode Antenna Channel Result [dBm] Limit [dBm] Verdict
5180 16.45 <23.98 PASS

5200 16.49 <23.98 PASS

5240 16.39 <23.98 PASS

5260 17.94 <23.98 PASS

5280 17.68 <23.98 PASS

1A Ant2 5320 17.18 <23.98 PASS
5500 14.01 <23.98 PASS

5580 13.99 <23.98 PASS

5700 16.33 <23.98 PASS

5745 16.88 <30.00 PASS

5785 15.74 <30.00 PASS

5825 17.62 <30.00 PASS

5180 16.36 <23.98 PASS

5200 16.26 <23.98 PASS

5240 16.18 <23.98 PASS

5260 17.78 <23.98 PASS

5280 17.55 <23.98 PASS

11N20SISO Ant2 5320 17.06 <23.98 PASS
5500 13.87 <23.98 PASS

5580 13.79 <23.98 PASS

5700 16.16 <23.98 PASS

5745 16.65 <30.00 PASS

5785 16.97 <30.00 PASS

5825 17.43 <30.00 PASS

5190 17.19 <23.98 PASS

5230 17.12 <23.98 PASS

5270 16.90 <23.98 PASS

5310 16.40 <23.98 PASS

11N40SISO Ant2 5510 13.07 <23.98 PASS
5550 11.88 <23.98 PASS

5670 15.44 <23.98 PASS

5755 17.04 <30.00 PASS

5795 17.19 <30.00 PASS
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SISO Mode ANT1 for IC

TestMode Antenna Channel Res‘“['géEr'r:]'R'P' Limit [dBm] Verdict
5180 18.79 <21.00 PASS
5200 18.87 <21.00 PASS
5240 18.65 <21.00 PASS

11A Ant1
5180 18.71 <21.00 PASS
5200 18.59 <21.00 PASS
5240 18.45 <21.00 PASS

11N20SISO Ant1
5190 19.60 <21.00 PASS
5230 19.49 <21.00 PASS

11N40SISO Ant1

SISO Mode_ANT2 for IC

TestMode Antenna Channel ReSLEI(;’BET']I]'R'P' Limit [dBm] Verdict
5180 19.25 <21.00 PASS
5200 19.29 <21.00 PASS
5240 19.19 <21.00 PASS

11A Ant2
5180 19.16 <21.00 PASS
5200 19.06 <21.00 PASS
5240 18.98 <21.00 PASS

11N20SISO Ant2
5190 19.99 <21.00 PASS
5230 19.92 <21.00 PASS

11N40SISO Ant2
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Appendix A.2: Test Results of Conducted Power Spectral Density

Only the worst case ANT 2 reported.

Conducted | Conducted EIRP EIRPLimit
TestMode Antenna Channel Result Limit Result [dBm/MHZz] Verdict
[dBm/MHz] | [dBm/MHZz] | [dBm/MHZ]

5180 6.87 <11.00 9.67 <10.00 PASS

5200 6.89 <11.00 9.69 <10.00 PASS

5240 6.80 <11.00 9.60 <10.00 PASS

5260 8.14 <11.00 - - PASS

5280 7.81 <11.00 -- - PASS

1A Ant2 5320 6.62 <11.00 -- - PASS
5500 4.11 <11.00 -- - PASS

5580 4.07 <11.00 -- - PASS

5700 7.28 <11.00 -- - PASS

5745 4.74 <30.00 -- - PASS

5785 3.68 <30.00 - - PASS

5825 4.71 <30.00 - - PASS

5180 7.04 <11.00 9.84 <10.00 PASS

5200 7.06 <11.00 9.86 <10.00 PASS

5240 6.97 <11.00 9.77 <10.00 PASS

5260 7.87 <11.00 -- - PASS

5280 7.67 <11.00 -- - PASS

11N20SISO Ant2 5320 7.28 <11.00 -- - PASS
5500 4.38 <11.00 - - PASS

5580 4.07 <11.00 - - PASS

5700 7.52 <11.00 - - PASS

5745 4.69 <30.00 - - PASS

5785 4.41 <30.00 -- - PASS

5825 4.79 <30.00 - - PASS

5190 6.37 <11.00 9.17 <10.00 PASS

5230 4.86 <11.00 7.66 <10.00 PASS

5270 3.86 <11.00 -- - PASS

5310 2.94 <11.00 -- - PASS

11N40SISO Ant2 5510 0.81 <11.00 -- - PASS
5550 -0.74 <11.00 -- - PASS

5670 3.57 <11.00 -- - PASS

5755 2.49 <30.00 - - PASS

5795 2.56 <30.00 - - PASS
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11A_Ant2_5180

Q Frequency v

InputZ: 50 Q
Corr CCorr
FreqRef: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

#Avg Type: Power(RMS
Avg|Hold: 1001100
Trig: Free Run

Coupling: DC
i Align: Auto

Span
Ref Lyl Offset 26.68 0B Mkr1 5.178 16 GHz|} 400000000 MHz

Ref Level 20.00 dBm

Scale/Div 10 dB
Lo

Swept Span
Zero Span
1
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#Wideo B 3.0 MHz*
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11A_Ant2_5200

KEYSIGHT \gw“RF -
Soupling: DC
RL o Align: Auto

InputZ: 50 Q
Corr CCorr
FreqRef: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track:

#Avg Type: Power (RMS|
AvglHold: 100/100
Trig: Free Run

Span
Mkr1 5.198 52 GHz|| 400000000 MHz

6.887 dBm

Ref Lvi Offset 26.92 dB

Scale/Div 10 dB Ref Level 20.00 dBm

Swept Span
Zero Span

Full Span
Start Freq
5.180000000 GHz
Stop Freq
5.220000000 GHz

#Video BW 3.0 MHz*
Sweep 1.00 ms (1001 pts)

11A_Ant2_5240

v

KEYSIGHT nput RF
RL Coupling: DC
Align: Auto

InputZ: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

#Avg Type: Power (RMS|{
Avg|Hold: 100/100
Trig: Free Run

Span
Mkr1 5.241 12 GHz|} 40,0000000 MHz
6.798 dBmje= yentspen
Zero Span

Start Freq
5.220000000 GHz

Ref Lvl Offset 26.85 dB
Ref Level 20.00 dBm

1
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Stop Freq
5.260000000 GHz

y
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4.000000 MHz
Auto

#ideo BW 3.0 MHz*
Sweep 1.00 ms (1001 pts),
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KEYSIGHT |Input RF
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.26000 GHz
#Res BW 1.0 MHz

o~

KEYSIGHT |nput RE
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Lo

Center 5.28000 GHz
#Res BW 1.0 MHz

KEYSIGHT '{E‘PULJ RE e
oupling
RL Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.32000 GHz
#Res BW 1.0 MHz

9

<+

11A_Ant2_5260

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Ref Lvi Offset 26.25 dB
Ref Level 20.00 dBm

1

#Video BW 3.0 MHz*

Nov 08, 2023
9:26:49 AM

11A_Ant2_5280

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset 26.23 dB
Ref Level 20.00 dBm

’1

e S o,
e A

#Video BW 3.0 MHz*

Nov 08, 2023
8:33:27 AM

11A_Ant2_5320

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off
Ref Lvi Offset 26.19 dB
Ref Level 20.00 dBm

¢ 1
P e

e

#Video BW 3.0 MHZ*

#Avg Type: Power (RMSI—]
Avg|Hold: 100/100
Trig: Free Run

Mkr1 5.258 68 GHz

Mkr1 5.281 44 GHz

Mkr1 5.320 68 GHz

Frequency

Center Frequency
260000000 GHz
Span

40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
240000000 GHz

AAAAAA

8.138 dBm

Stop Freq
5.280000000 GHz

AUTO TUNE ]

CF Step
4.000000 MHz
Auto

Span 40.00 MHz|
Sweep 1.00 ms (1001 pts)

Signal Track
(Span Zoom)

Frequency

#Avg Type: Power (RMS|
Avg|Hold: 100/100
Trig: Free Run

Span
40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Fre:
260000000 GHz
Stop Freq
5.300000000 GHz

’ AUTO TUNE I

810 dBm

CF Step
4.000000 MHz
Auto

Span 40.00 MHz|
Sweep 1.00 ms (1001 pts)

Signal Track
(Span Zoom)

#Avg Type: Power (RMS|
Avg|Hold: 100/100
Trig: Free Run

Span
40.0000000 MHz

Swept Span
Zero Span

Start Freq
300000000 GHz

6.615 dBm

AUTO TUNE

CF Step
4.000000 MHz
Auto

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

Signal Track
(Span Zoom)
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11A_Ant2_5500

KEYSIGHT |Input RF
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.50000 GHz
#Res BW 1.0 MHz

o~

9

. 9:31:27 AM

KEYSIGHT |nput RE
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Lo

Center 5.58000 GHz
#Res BW 1.0 MHz

KEYSIGHT '{E‘PULJ RE e
oupling
RL Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.70000 GHz
#Res BW 1.0 MHz

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Ref Lvi Offset 26.58 dB
Ref Level 20.00 dBm

1
wrww»!\wmww

//'
o

st

MM

#Video BW 3.0 MHz*

Nov 08, 2023

#Avg Type: Power (RMSI—]
Avg|Hold: 100/100
Trig: Free Run
AAAAAA
Mkr1 5.498 92 GHz

4.105 dBm

Span
40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
480000000 GHz
Stop Freq
5.520000000 GHz

AUTO TUNE ]

CF Step
4.000000 MHz

Auto

Span 40.00 MHz|

Sweep 1.00 ms (1001 pts)
R} Si

¥ ignal Track

[—yd (Span Zoom)

11A_Ant2_5580

<+

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Ref Lvl Offset 26.47 dB
Ref Level 20.00 dBm

(3 1
WNWMM

#Video BW 3.0 MHz*

Nov 08, 2023
9:33:36 AM

e

Frequency
#Avg Type: Power (RMS|
Avg|Hold: 100/100
Trig: Free Run

Span
40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Fre:
560000000 GHz
Stop Freq
5.600000000 GHz

’ AUTO TUNE I

Mkr1 5.578 84 GHz
4.073 dBm

CF Step
4.000000 MHz
Auto

Span 40.00 MHz|
Sweep 1.00 ms (1001 pts)

Signal Track
(Span Zoom)

11A_Ant2_5700

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Ref Lvi Offset 26.73 dB
Ref Level 20.00 dBm

"I

I e RSt

j

#Video BW 3.0 MHZ*

N

#Avg Type: Power (RMS|

Avg|Hold: 100/100

Trig: Free Run
Span
40.0000000 MHz

Swept Span
Zero Span

R Start Freq
\ 680000000 GHz

Stop Freq
720000000

AUTO TUNE

cF Step
4.000000 MHz

Auto

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

Signal Track
(Span Zoom)
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11A_Ant2_5745

a Frequency

Center Frequency

KEYSIGHT !nput RF Input Z: 50 O #Atten: 30 dB PNO: Fast #Avg Type: Power (RMSIﬂ
A 745000000 GHz

RL Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off AAAAAA
Span
Ref Lvl Offset 26.57 dB Mkr1 5.744 24 GHz|| 400000000 MHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.740 dBm Swept Span

Zero Span

1 Spectrum

Full Span

Start Freq
725000000 GHz

Stop Freq
5.765000000 GHz

AUTO TUNE ]

CF Step
4.000000 MHz

Auto

Center 5.74500 GHz #Video BW 1‘:6 MHz* Span 40.00 MHz|
#Res BW 510 kHz Sweep 1.00 ms (1001 pts)

S [ [l [?] 820 U
11A_Ant2 5785

ﬁ Frequency

KEYSIGHT !nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS|
RL Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off
Span

1 Spectrum Ref Lvi Offset 25.09 dB Mkr1 5.784 20 GHz|} 40.0000000 MHz

Scale/Div 10 dB Ref Level 20.00 dBm 3.678 dBm Swept Span
Lo

Zero Span

Full Span
Start Fre:
765000000 GHz
Stop Freq
5.805000000 GHz

| AUTO TUNE I

CF Step
4.000000 MHz
Auto

Center 5.78500 GHz #Video BW 1:6 MHz* Span 40.00 MHz|
#Res BW 510 kHz Sweep 1.00 ms (1001 pts)

Nov 08, 2023 : ) Signal Track

8:56:29 AM (Span Zoom)
11A_Ant2_5825

smSSA o L Q Frequency
KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS| 4
Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off

RL e

Span
1 Spectrum Ref Lvl Offset 26.47 dB Mkr1 5.824 36 GHz|| 400000000 MHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.707 dBm Swept Span
Log Y Zero Span

Start Freq
805000000 GHz

AUTO TUNE

Stop Freq
845000000
| ,I

CF Step
4.000000 MHz
Auto

Center 5.82500 GHz #Video BW 1j6 MHz* Span 40.00 MHz,
#Res BW 510 kHz Sweep 1.00 ms (1001 pts)

Signal Track
(Span Zoom)
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11N20SISO_Ant2_5180

Frequency v

KEYSIGHT Input RF InputZ: 50 0 #Atten:30dB  PNO: Fast #Avg Type: Power (RMS|
RL Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto FreqRef: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off

Span
. / 8
1 pectun Ref Ll Offet 2676 dB Mikr 5.181 04 Ghizif apooooooo iz
Scale/Div 10 dB Ref Level 20.00 dBm i Swept Span
Y Zero Span

Full Span
Start Freq
60000000 GHz.
Stop Freq

00000000 GHz

a
DU Y iy

#Video BW 3.0 MHz*
Sweep 1.00 ms (1001 pts)

11N20SISO_Ant2_5200

vil-

KEYSIGHT Input RF InputZ: 50 0 #Atten: 300 PNO: Fast #Avg Type: Power (RMSH
RL > Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off
Span

Ref Lyl Offset 26.98 dB Mkr15.198 92 GHz|| 40,0000000 MHz
Ref Level 20.00 dBm [ Swept Span
Y Zero Span

Start Freq
5.180000000 GHz

Stop Freq
5.220000000 GHz

T s

#ideo B 3.0 MHz*
Sweep 1.00 ms (1001 pts),

11N20SISO_Ant2_5240

InputZ: 50 @ #Atten: 30 dB. PNO: Fast #Avg Type: Power (RMS|
Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto FreqRef: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off

RL o

Ref Lvl Offset 26.96 dB
Ref Level 20.00 dBm .J0 Swept Span
Y Zero Span
’1
B

o B

e

#ideo BW 3.0 MHz*
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KEYSIGHT |Input RF
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.26000 GHz
#Res BW 1.0 MHz

o~

KEYSIGHT |nput RE
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Lo

Center 5.28000 GHz
#Res BW 1.0 MHz

KEYSIGHT '{E‘PULJ RE e
oupling
RL Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.32000 GHz
#Res BW 1.0 MHz

<+

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Ref Lvi Offset 26.36 dB
Ref Level 20.00 dBm

J—

#) | Nov 08, 2023
. 9:58:35 AM

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Ref Lvi Offset 26.28 dB
Ref Level 20.00 dBm

e

Nov 08, 2023
10:00:52 AM

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Ref Lvi Offset 26.25 dB
Ref Level 20.00 dBm

#Atten: 30 dB

AN e N,

#Video BW 3.0 MHz*

#Atten: 30 dB

#Video BW 3.0 MHz*

#Atten: 30 dB

11N20SISO_Ant2_5260

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMSI—]
Avg|Hold: 100/100
Trig: Free Run
AAAAAA

Mkr1 5.260 96 GHz
865 dBm

e

Span 40.00 MHz|
Sweep 1.00 ms (1001 pts)

11N20SISO_Ant2_5280

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMS|
Avg|Hold: 100/100
Trig: Free Run

Mkr1 5.278 88 GHz
7.669 dBm

1

VI
o S

Span 40.00 MHz|
Sweep 1.00 ms (1001 pts)

11N20SISO_Ant2_5320

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMS|
Avg|Hold: 100/100
Trig: Free Run

Mkr1 5.320 72 GHz
7.281 dBm

"I

O e WMM"M*\\

Nov 08, 2023 | «
10:02:57 AM

#Video BW 3.0 MHZ*

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

Span
40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
240000000 GHz

Stop Freq
5.280000000 GHz

AUTO TUNE ]

CF Step
4.000000 MHz

Auto
Man

Freq Offset
0 Hz
X Axis Scale
og
in

Signal Track
(Span Zoom)

Frequency

Span
40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Fre:
260000000 GHz
Stop Freq
5.300000000 GHz

AUTO TUNE I
CF Step

4.000000 MHz

Auto
Man

Freq Offset
0 Hz
X Axis Scale
og
in

Signal Track
(Span Zoom)

Span
40.0000000 MHz

Swept Span
Zero Span

Start Freq
300000000 GHz

Stop Freq
340000000

AUTO TUNE

cF Step
4.000000 MHz

Auto

Signal Track
(Span Zoom)
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11N20SISO_Ant2_5500

Frequency

KEYSIGHT !nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS| 1
RL ». |Coupling: DC Corr CCorr Gate: Off AvglHold: 100/100 H (Center Frequency
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run 500000000 GHz

Sig Track: Off AAAAAA
Span

Ref Lvl Offset 26.67 dB Mkr1 5.499 08 GHz{} 400000000 MHz
§cqlelniv 10 dB Ref Level 20.00 dBm 4.378 dBm Swept Span
e Y Zero Span

Full Span
Start Freq
480000000 GHz
Stop Freq
5.520000000 GHz

AUTO TUNE ]

1 Spectrum

CF Step
4.000000 MHz

Auto
Man

Freq Offset
0 Hz
A X Axis Scale
Center 5.50000 GHz #Video BW 3.0 MHz* Span 40.00 MHz| og
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) n

2l bty =ik S > [Hlanatmck
11N20SISO_Ant2_5580

<+ Frequency

KEYSIGHT !nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS| 4
RL ». Coupling DC Corr CCorr Gate: Off AvglHold: 100/100 Center Frequency
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run 5.580000000 GHz
Sig Track: Off
Span
iSpecn Ref Lvl Offset 26.58 dB Mkr1 5.578 56 GHz|{ 40.0000000 MHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.069 dBm Swept Span
Lo Zero Span

’ 1 Full Span
i Sl
P i R Start Fre
/‘IN 560000000 GHz
/ Stop Freq
w"/ 5.600000000 GHz

i ,
s AUTO TUNE ]

CF Step
4.000000 MHz

Auto
Man

Freq Offset
0Hz
- X Axis Scale
Center 5.58000 GHz #Video BW 3.0 MHz* Span 40.00 MHz| og
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) in
-a[y]
(3}

Signal Track
(Span Zoom)

11N20SISO_Ant2_5700

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS|
RL s Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off
Span

1 Spectrum Ref Lvl Offset 26.78 dB 40.0000000 MHz
Scale/Div 10 dB Ref Level 20.00 dBm . Swept Span
Log Y Zero Span

1
'
Start Freq
680000000 GHz

AUTO TUNE

CF Step
4.000000 MHz
Auto

Center 5.70000 GHz #Video BW 3?0 MHz* Span 40.00 MHz,
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)

Nov 08, 2023 |

10:15:26 AM Signal Track

(Span Zoom)
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A TUVRheinland®

KEYSIGHT |Input RF
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.74500 GHz
#Res BW 510 kHz

o~

KEYSIGHT |nput RE
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Lo

Center 5.78500 GHz
#Res BW 510 kHz

KEYSIGHT '{;‘P"tJ RE e
oupling
RL Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.82500 GHz
#Res BW 510 kHz

<+

11N20SISO_Ant2_5745

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Ref Lvi Offset 26.65 dB
Ref Level 20.00 dBm

¢ 1
RS, cossianthh| it e = O

#Video BW 1.6 MHz*

Nov 08, 2023
10:17:39 AM

Avg|Hold: 100/100

#Avg Type: Power (RMSIﬂ
Trig: Free Run A

AAAAAA

Mkr1 5.745 92 GHz
4.685 dBm

Span 40.00 MHz|
Sweep 1.00 ms (1001 pts)

11N20SISO_Ant2_5785

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset 26.52 dB
Ref Level 20.00 dBm

#Video BW 1.6 MHz*

Nov 08, 2023
10:19:56 AM

#Avg Type: Power (RMS|
Avg|Hold: 100/100
Trig: Free Run

Mkr1 5.785 80 GHz
4.413 dBm

Span 40.00 MHz|
Sweep 1.00 ms (1001 pts)

11N20SISO_Ant2_5825

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Ref Lvi Offset 26.53 dB
Ref Level 20.00 dBm

’1

'WMW“\ﬁ

#Avg Type: Power (RMS|
Avg|Hold: 100/100
Trig: Free Run

Mkr1 5.824 48 GHz
4.794 dBm

=

g

#Video BW 1.6 MHZ*

Nov 08, 2023 | «
10:22:12 AM

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

x

Center Frequency
745000000 GHz

Frequency

Span
40.0000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
725000000 GHz

Stop Freq
5.765000000 GHz

AUTO TUNE ]

CF Step
4.000000 MHz

Auto

Signal Track
(Span Zoom)

x

Frequency

Span
40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Fre:
765000000 GHz
Stop Freq
5.805000000 GHz

| AUTO TUNE I

CF Step
4.000000 MHz
Auto

Signal Track
(Span Zoom)

X

Frequency

Span
40.0000000 MHz

Swept Span
Zero Span

Start Freq
805000000 GHz

Stop Freq
845000000

AUTO TUNE

CF Step
4.000000 MHz
Auto

Signal Track
(Span Zoom)
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11N40SISO_Ant2_5190

KEYSIGHT Input RF InputZ 500

RL Align: Auto Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB
Lo

Ref Lvl Offset 28.08 dB
Ref Level 20.00 dBm

[—— A

Center 5.19000 GHz #Video BW 3:0 MHZ*

#Res BW 1.0 MHz

#Atten:30dB  PNO: Fast
Coupling: DC Corr CCorr Gate: Off

IF Gain: Low
Sig Track: Off

Frequency v

#Avg Type: Power (RMS@ 2
Avg|Hold: 100/100
Trig: Free Run

Center Frequency Setin
180000000 GHz

Span
Mkr1 5.187 28 GHz|| g0.0000000 MHz

Swept Span
Zero Span

Start Freq
150000000 GHz

Stop Freq
230000000 GHz

Sweep 1.00 ms (1001 pts)

11N40SISO_Ant2_5230

Swept S/

KEYSIGHT Input RF InputZ 500

RL 7 Coupling: DC Corr CCorr Gate: Off
Align: Auto Freq Ref: Int (S)

Ref LvI Offset 27.36 dB
Ref Level 20.00 dBm

| Center 5.23000 GHz #ideo BW 3.0 MHZ:

#Res BW 1.0 MHz

#Atten: 30 dB PNO: Fast

IF Gain: Low
Sig Track: Off

Frequency v -

#Avg Type: Power (RMS 234
Avg|Hold: 100/100
Trig: Free Run

Center Frequency Seftings
5.230000000 GHz _
AAAAAA
Span
Mkr1 5.231 84 GHz 80.0000000 MHz

Swept Span
Zero Span

8.000000 MHz
‘ Auto

Sweep 1.00 ms (1001 pts)

11N40SISO_Ant2_5270

input Z:50 0
Corr CCorr Gate: Off
Freq Ref. Int (S)

| Swept

KEYSIGHT nput RE
Coupling: DC

B >~ Align: Auto

1 Spectrum
Scale/Div 10 dB
Lo

Ref Lvl Offset 27.39 dB
Ref Level 20.00 dBm

1

P

Center 5.27000 GHz #Video BW 3.0 MHz*

#Res BW 1.0 MHz

20zt

#Atten: 30 dB PNO: Fast

IF Gain: Low
Sig Track: Off

Frequency

#Avg Type: Pawer(nmsﬂ
Avg|Hold: 100/100
Trig: Free Run

1j2 Center Frequency
A 5.270000000 GHz
AAAAAA
Span
Mkr1 5.272 08 GHz|} 80.0000000 MHz
Swept Span
Zero Span

(]
T T i Start Freq
/ \ 5.230000000 GHz

Stop Freq
5.310000000 GHz

y
AUTOTUNE |

CF Step
8.000000 MHz

Auto
Man

Span 80.00 MHz!
Sweep 1.00 ms (1001 pts)
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KEYSIGHT |Input RF
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.31000 GHz
#Res BW 1.0 MHz

o~

KEYSIGHT |nput RE
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB
Lo

Center 5.51000 GHz
#Res BW 1.0 MHz

KEYSIGHT '{E‘PULJ RE e
oupling
RL Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

Center 5.55000 GHz
#Res BW 1.0 MHz

9

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Nov 08, 2023
1:00:31 PM

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Nov 08, 2023
1:07:41 PM

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Nov 08, 2023 | ¢

1:12:54 PM

11N40SISO_Ant2_5310

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

#Avg Type: Power (RMSI—]
Avg|Hold: 100/100
Trig: Free Run
AAAAAA
Mkr1 5.307 52 GHz

2.938 dBm

Span
80.0000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
270000000 GHz

Ref Lvi Offset 27.32 dB
Ref Level 20.00 dBm

Stop Freq
5.350000000 GHz

AUTO TUNE ]

CF Step
8.000000 MHz

Auto

#Video BW 30 MHz* Span 80.00 MHz|

Sweep 1.00 ms (1001 pts)
[ Signal Track
- ignal Tracl
[—yd (Span Zoom)

11N40SISO_Ant2_5510

Frequency

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

#Avg Type: Power (RMS|

Avg|Hold: 100/100

Trig: Free Run

Span
80.0000000 MHz

Swept Span
Zero Span

Full Span
Start Fre:
470000000 GHz
Stop Freq
5.550000000 GHz

’ AUTO TUNE I

Mkr1 5.508 24 GHz
0.809 dBm

Ref Lvl Offset 27.73 dB
Ref Level 20.00 dBm

CF Step
8.000000 MHz
Auto

#Video BW 3:0 MHz* Span 80.00 MHz|

Sweep 1.00 ms (1001 pts)

Signal Track
(Span Zoom)

11N40SISO_Ant2_5550

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

#Avg Type: Power (RMS|
Avg|Hold: 100/100
Trig: Free Run

Span
80.0000000 MHz

Swept Span
Zero Span

Start Freq
510000000 GHz

AUTO TUNE

Mkr1 5.551 36 GHz
-0.737 dBm

Ref Lvi Offset 27.61 dB
Ref Level 20.00 dBm

CF Step
8.000000 MHz
Auto

#Video BW 3?0 MHz* Span 80.00 MHz,

Sweep 1.00 ms (1001 pts)

Signal Track
(Span Zoom)

A TUVRheinland®
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11N40SISO_Ant2_5670

Frequency

Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS| 4
§FYSIfT Coupling: DC Corr CCorr Gate: Off AvglHold: 100/100 H il F (e

Align: Auto Freq Ref: Int (S) IF Gain: Low. Trig: Free Run 670000000 GHz

Sig Track: Off AAAAAA
Span

f e Ref Lv Offset 27.87 dB Mkr1 5.668 00 GHz|} 800000000 Mz
Scale/Div 10 dB Ref Level 20.00 dBm 3.566 dBm
Log -

Swept Span
Zero Span

Full Span
Start Freq
630000000 GHz

Stop Freq
5.710000000 GHz

AUTO TUNE ]

CF Step
8.000000 MHz

Auto
Man

Freq Offset
0 Hz
A X Axis Scale
Center 5.67000 GHz #Video BW 3.0 MHz* Span 80.00 MHz| og
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) n

S 2 N R
11N40SISO_Ant2_5755

<+ Frequency

KEYSIGHT !nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS|
RL Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off
Span
1 Spectrum Ref Lvl Offset 27.75 dB Mkr1 5.757 56 GHz|| 80.0000000 MHz

Scale/Div 10 dB Ref Level 20.00 dBm 2.487 dBm Swept Span
Lo

Zero Span

Full Span
Start Fre:
715000000 GHz
Stop Freq
5.795000000 GHz

AUTO TUNE I
CF Step

8.000000 MHz

Auto
Man

Freq Offset
0Hz
- X Axis Scale
Center 5.75500 GHz #Video BW 1.6 MHz* Span 80.00 MHz| og
#Res BW 510 kHz Sweep 1.00 ms (1001 pts) in
-a[y]
(3}

Nov 08, 2023 Signal Track
1:20:27 PM (Span Zoom)

11N40SISO_Ant2_5795

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS|
RL s Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off
Span

1 Spectrum Ref Lvl Offset 27.60 dB Mkr1 5.797 40 GHz|| 80.0000000 MHz
Scale/Div 10 dB Ref Level 20.00 dBm 2.562 dBm Swept Span
Log Y Zero Span

i
B e Start Freq
il \/ 755000000 GHz

AUTO TUNE

CF Step
8.000000 MHz
Auto

Center 5.79500 GHz #Video BW 1j6 MHz* Span 80.00 MHz,
#Res BW 510 kHz Sweep 1.00 ms (1001 pts)

Nov 08, 2023 |

1:22:54 PM Signal Track

(Span Zoom)
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Appendix A.3: Test Results of Frequency Stability

Voltage
TestMode Antenna Channel VRI/t:Cg]e Tem%ecr)a Wi Deviation (Hz) D((a';/'i:)ar:())n (;i;nr:) Verdict
5180 NV NT -40000.00 -7.722008 20 PASS
5200 NV NT -41000.00 -7.884615 20 PASS
5240 NV NT -42000.00 -8.015267 20 PASS
5260 NV NT -42000.00 -7.984791 20 PASS
5280 NV NT -42000.00 -7.954545 20 PASS
11N20SISO Ant2 5320 NV NT -43000.00 -8.082707 20 PASS
5500 NV NT -43000.00 -7.818182 20 PASS
5580 NV NT -44000.00 -7.885305 20 PASS
5700 NV NT -46000.00 -8.070175 20 PASS
5745 NV NT -46000.00 -8.006963 20 PASS
5785 NV NT -47000.00 -8.124460 20 PASS
5825 NV NT -47000.00 -8.068670 20 PASS
5190 NV NT -40000.00 -7.707129 20 PASS
5230 NV NT -39000.00 -7.456979 20 PASS
5270 NV NT -45000.00 -8.538899 20 PASS
5310 NV NT -41000.00 -7.721281 20 PASS
11N40SISO Ant2 5510 NV NT -43000.00 -7.803993 20 PASS
5550 NV NT -42000.00 -7.567568 20 PASS
5670 NV NT -40000.00 -7.054674 20 PASS
5755 NV NT -45000.00 -7.819288 20 PASS
5795 NV NT -47000.00 -8.110440 20 PASS
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Temperature
TestMode Antenna Channel VRI/t:Cg]e Tem%ecr)a Wi Deviation (Hz) D((agll:)ar:]l())n (IE)ILnrrI:) Verdict
5180 NV 0 -44000.00 -8.494208 20 PASS
NV 40 -44000.00 -8.494208 20 PASS
5200 NV 0 -43000.00 -8.269231 20 PASS
NV 40 -44000.00 -8.461538 20 PASS
5240 NV 0 -44000.00 -8.396947 20 PASS
NV 40 -44000.00 -8.396947 20 PASS
5260 NV 0 -44000.00 -8.365019 20 PASS
NV 40 -45000.00 -8.555133 20 PASS
5280 NV 0 -44000.00 -8.333333 20 PASS
NV 40 -45000.00 -8.522727 20 PASS
5320 NV 0 -45000.00 -8.458647 20 PASS
NV 40 -45000.00 -8.458647 20 PASS
11N20SISO Ant2
5500 NV 0 -46000.00 -8.363636 20 PASS
NV 40 -47000.00 -8.545455 20 PASS
5580 NV 0 -47000.00 -8.422939 20 PASS
NV 40 -48000.00 -8.602151 20 PASS
5700 NV 0 -49000.00 -8.596491 20 PASS
NV 40 -49000.00 -8.596491 20 PASS
5745 NV 0 -48000.00 -8.355091 20 PASS
NV 40 -50000.00 -8.703220 20 PASS
5785 NV 0 -50000.00 -8.643042 20 PASS
NV 40 -50000.00 -8.643042 20 PASS
5825 NV 0 -50000.00 -8.583691 20 PASS
NV 40 -51000.00 -8.755365 20 PASS
5190 NV 0 -43000.00 -8.285164 20 PASS
NV 40 -44000.00 -8.477842 20 PASS
5930 NV 0 -46000.00 -8.795411 20 PASS
NV 40 -47000.00 -8.986616 20 PASS
5970 NV 0 -45000.00 -8.538899 20 PASS
NV 40 -45000.00 -8.538899 20 PASS
5310 NV 0 -43000.00 -8.097928 20 PASS
NV 40 -44000.00 -8.286252 20 PASS
NV 0 -46000.00 -8.348457 20 PASS
11N40SISO Ant2 5510
NV 40 -47000.00 -8.529946 20 PASS
5550 NV 0 -46000.00 -8.288288 20 PASS
NV 40 -47000.00 -8.468468 20 PASS
5670 NV 0 -45000.00 -7.936508 20 PASS
NV 40 -47000.00 -8.289242 20 PASS
5755 NV 0 -50000.00 -8.688097 20 PASS
NV 40 -50000.00 -8.688097 20 PASS
5795 NV 0 -50000.00 -8.628128 20 PASS
NV 40 -50000.00 -8.628128 20 PASS
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Appendix A.4: Test Results of 26dB Bandwidth

TestMode Antenna Channel 26db EBW [MHZz] FL [MHz] FH [MHZ] Limit [MHZ] Verdict
5180 19.920 5170.440 5190.360 - PASS

5200 19.880 5190.080 5209.960 - PASS

5240 19.640 5230.400 5250.040 - PASS

5260 19.600 5250.240 5269.840 - PASS

11A Ant2 5280 19.960 5270.560 5290.520 - PASS
5320 20.040 5310.200 5330.240 - PASS

5500 21.200 5489.280 5510.480 - PASS

5580 21.160 5569.280 5590.440 - PASS

5700 19.480 5690.240 5709.720 - PASS

5180 20.320 5169.840 5190.160 - PASS

5200 20.560 5189.520 5210.080 - PASS

5240 20.640 5229.680 5250.320 - PASS

5260 20.240 5249.840 5270.080 - PASS

11N20SISO Ant2 5280 20.960 5269.480 5290.440 - PASS
5320 20.840 5309.880 5330.720 - PASS

5500 20.600 5489.720 5510.320 - PASS

5580 20.440 5569.600 5590.040 - PASS

5700 20.040 5689.880 5709.920 - PASS

5190 38.080 5170.960 5209.040 - PASS

5230 37.920 5211.120 5249.040 - PASS

5270 38.400 5250.640 5289.040 - PASS

11N40SISO Ant2 5310 38.000 5291.040 5329.040 - PASS
5510 38.240 5490.800 5529.040 - PASS

5550 38.720 5530.560 5569.280 - PASS

5670 38.160 5650.800 5688.960 - PASS
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